
Bangladesh
 Standards and Guidelines for

Sludge Management

February 2015

Department of Environment
 Dhaka, Bangladesh



Bangladesh
 Standards and Guidelines for

Sludge Management

February 2015

Department of Environment
 Dhaka, Bangladesh



   

Bangladesh Standards and Guidelines for Sludge Management

Publisher
Department of Environment (DoE)
Ministry of Environment and Forests

Publishing Date
February 2015

Editorial Committee
Md. Shahjahan, Additional Director General (PRL), DoE 
Dr. Md. Sohrab Ali, Deputy Director (Water and Bio.), DoE
Syed Nazmul Ahsan, Deputy Director (Environmental Clearance), DoE
Elke Shrestha, Senior Advisor, GIZ
Tanuja Bhattacharjee, Senior Environmental Advisor, GIZ
[...]
Also, sulphates are easier to remove from water.

Operational data:
    -    The expected speci�c sludge production is 0.7 - 1 kg of dry matter per m³ of treated   
          wastewater
    -    The expected speci�c sludge production is 0.5 kg of removed COD per 3 kg sludge
          produced
    -   The sludge will be dewatered in a chamber �lter press up to a dry matter content of
          35 - 40%
The resulting sludge is supposed to be incinerated.

(5)        Origin of wastewater: Partial stream containing organic solvents from a solvent 
recovery system

For the treatment of textiles organic solvents are sometimes used. In the solvent recovery 
system, a stream with a high content of PER (Perchloroethylene) (150 – 250 mg/l) is 
produced and gives rise to an emission of 75 - 125 g/h PER. This substance is known to be 
carcinogenic (category 2a according to IARC) and therefore a hazardous waste. The solvent 
is not biodegradable and should not be mixed with the e�uent stream to be treated in the 
biological stage because it would accumulate and last inde�nitely. Thus, a segregation and 
treatment by stripping and absorption through active charcoal cartridges that is 
periodically changeable and rechargeable is possible. The system is able to ensure a 
residual PER content into the draining water not higher than 1 mg/l (emission in the water 
≤ 0.5 g/h PER).

For small e�uent streams with a wastewater �ow up to 0.5 m³/h, an advanced oxidation 
process (e.g. Fenton process) on site would also be an appropriate treatment.

The remaining sludge has a high water content and a high PER concentration which makes 
it very di�cult to manage the waste. Land�ll is almost no option because it creates soil or 
aquifer contaminations and PER is released to the atmosphere in land�ll gas.

A solution would be to redesign the distilling group (forced circulation type) and especially 
the sludge distiller (thin layer evaporator) so that the solvent residue is reduced to 1% and 
a thick, dry sludge is produced.

A thermal co-incineration is possible when the incineration plant contains �lters that can 
absorb the PER emissions and furan and dioxin emissions that appear in the thermal 
treatment.

(6) Origin of wastewater: Wool scouring

In the wool scouring process the wool �bres are washed in a series of bowls with detergent 
and a high organic e�uent stream is produced.

Evaporator:

Concentrate/sludge from the evaporator contains suint, a natural grease of sheep that 
dries on the wool, consisting of fatty matter and potassium salts, as well as dirt and other 
grease. The presence of suint alters the physical properties of the sludge. It can be liquid at 
high temperatures and solid at low temperature, which makes it di�cult to handle and 
dispose evaporator sludge. One option can be to transport the sludge in a heated tank to 
its �nal disposal location.

Coagulation/�occulation:

Sludge from coagulation/�occulation contains only dirt and grease because suint is highly 
water- soluble and is not �occulated. Depending on the water content the consistency 
varies from resembling moist earth to semi-liquid mud.

Composting and application to agricultural land:

For this disposal route a pre-treatment, such as composting or anaerobic digestion, is 
required.

For composting an optimized C:N ratio would be 25 – 30:1 so that wool scour sludge needs 
an addition of carbon-rich material e.g. green waste, sawdust, woodchip and straw with a 
grain size up to 50 mm to allow the ready ingress of air. Optimum moisture content of the 
material for composting is 50 – 60%.

The composting process happens in 2 stages:

earlier thermophilic (45 – 60°C) 
later mesophilic (20 – 45°C)

and is controlled by the aeration.

For industrial sludge enclosed or in-vessel composting systems are recommended. 

Advantages:

           better control of process
           higher temperature -> higher rate 
           control of odours, dust and leachate

The disadvantage is higher investment costs. Additionally the product must be allowed to 
mature for a number of weeks to make it more suitable compost.

3.5  MANAGEMENT  OPTIONS  FOR  CATEGORY  B  AND  C  SLUDGE  FROM INDUSTRY

3.5.1 Scope and general requirements

(1)  This chapter must be observed by anyone who operates wastewater treatment plants 
or CETP treating wastewater from industry or is involved in any aspect of sludge 
management of sludge originating in industry.

(2) The provisions under legislation on hazardous waste shall remain una�ected.

(3) The bodies concerned shall work towards ensuring that the limit values speci�ed in this 
document are as far as possible not overstepped. Best available techniques as described in 
Chapter 3.5.2 shall be taken into consideration by the producer of the sludge and their 
applicability is to be assessed as part of the sludge management plan, aiming to minimize 
pollutants at the source and apply suitable recycling and recovery technologies where 
possible.

3.5.2 Obligations to furnish veri�cation

(1)  At the latest two weeks before surrendering the sewage sludge, the operator of the 
wastewater treatment plant or an authorized third party e.g. the person transporting the 
sludge shall give notice of the intended transport and treatment or disposal to the 
authority responsible for the wastewater treatment plant by submitting a carbon copy of 
the completed delivery note as per the example presented in Annex 8 of this document.

(2) The operator of the wastewater treatment plant shall record on the delivery note the 
time at which the sewage sludge is surrendered and hand the delivery note to the 
forwarder. The delivery note must be held available in the vehicle during the period of 
transportation. The delivery of sewage sludge must be con�rmed by the recipient.

(3)  The recipient and the forwarder shall each retain a carbon copy of the delivery note, a 
further carbon copy shall be sent by the forwarder to the authority responsible for the 
wastewater treatment plant and if applicable to the authority responsible for the 
treatment or disposal facilities, the top copy to the operator of the waste-water treatment 
plant. The latter shall be required to preserve the top copy for a period of 30 years as from 
the time of hand-over and present such to the responsible authorities upon their request. 
In implementation of subsections 1 and 2 and of sentence 1, it shall be possible to use the 
facilities of electronic data processing.

(4)  The obligations speci�ed in sub-sections 1 to 3 shall also be e�ective if operators of 
wastewater treatment plants treat or dispose of sewage sludge on their own property.

(5) Operators of wastewater treatment plants shall keep a register containing the 
following information:

volumes of sludge generated and the volumes of sludge supplied to agriculture (in 
tonnes of dry matter),

mode of treatment and / or disposal of the sewage sludge,

name and address of the recipients of sludge,

(6) The operators of waste-water treatment plants shall submit these details for the 
previous year along with the �rst quarterly ETP monitoring report of the following year to 
the responsible authorities.



page 38 of 116 Chapter 3: Sludge Management Options
3.5 Management Options for Category B and C Sludge from Industry

Sludge is taken from the activated sludge treatment and from the �otation. It gets 
dewatered in a thickener and decanter and is then thermally regenerated in a rotary kiln 
(kiln is about 450 °C) and the �ue-gas is submitted to post-combustion (about 850 °C).

(2)    Origin of wastewater: Recycling of residual dyestu� from padding liquors and 
printing paste residues

In the dyeing and printing process printing pastes and padding liquors (for dyeing) with a 
high organic content are used. The residues can be treated in anaerobic digesters 
preferably in co-fermentation together with the sludge from the biological treatment from 
municipal wastewater treatment plants.

In the process the Azo-groups are irreversibly destroyed but will still absorb light and a 
slight yellowish colour remains.

The water-soluble cleavage products (the ones with sulphonic groups) are present in the 
water phase and reach the activated sludge treatment both as over�ow from the 
anaerobic digester and as �ltrate from sludge dewatering.

The more-substituted naphthalene derivatives are hardly biodegradable and may still be 
present in the �nal e�uent. For this reason, the supernatant needs to be subsequently 
treated in an activated sludge system.

Separation of the residual padding liquors from other streams at source in order to keep 
them concentrated.

Dosage of reactive printing paste should not exceed 10 g/kg sludge (inhibition e�ects).

Padding liquors and printing pastes with heavy metal-containing dyestu�s should be 
separated unless the sludge resulting from the anaerobic treatment is incinerated or 
disposed of in appropriate land�ll, which is also recommended for all kinds of residues 
from dyestu� treated in anaerobic digestion.

(3)    Origin of wastewater: Wastewater containing pigment paste

The technique is membrane based and allows complete reuses of the resulting permeate. 
The waste water  contains  pigment  printing  pastes  with  high  organic  compounds.  In 
the  cleaning process a coagulation, a precipitation and micro�ltration of the precipitation 
need to be done. The suspended solids in the concentrate are removed in a tube settler by 
dosage of �occulants.

The produced sludge needs to be treated in a physico-chemical plant before it is sent 
for incineration.

(4)    Origin of wastewater: Mixed and coloured wastewater

As a �rst pre-treatment step a �occulation/precipitation needs to be done. For a 
maximized COD elimination and colour removal the precipitation can be removed by a 
dissolved air �otation after an equalization. Therefore, the dosage of �occulants (e.g. for a 
mixed e�uent with COD of ca. 1000 mg/l) is about:

           aluminium sulphate: 400 - 600 mg/l 
           cationic organic �occulants: 50 - 200 mg/l 
           anionic polyelectrolyte: 1 - 2 mg/l

The use of sulphates is preferred to chloride when the sludge is about to be incinerated. 
Also, sulphates are easier to remove from water.

Operational data:
    -    The expected speci�c sludge production is 0.7 - 1 kg of dry matter per m³ of treated   
          wastewater
    -    The expected speci�c sludge production is 0.5 kg of removed COD per 3 kg sludge 
          produced
    -    The sludge will be dewatered in a chamber �lter press up to a dry matter content of 
          35 - 40%
The resulting sludge is supposed to be incinerated.

(5)        Origin of wastewater: Partial stream containing organic solvents from a solvent 
             recovery system

For the treatment of textiles organic solvents are sometimes used. In the solvent recovery 
system, a stream with a high content of PER (Perchloroethylene) (150 – 250 mg/l) is 
produced and gives rise to an emission of 75 - 125 g/h PER. This substance is known to be 
carcinogenic (category 2a according to IARC) and therefore a hazardous waste. The solvent 
is not biodegradable and should not be mixed with the e�uent stream to be treated in the 
biological stage because it would accumulate and last inde�nitely. Thus, a segregation and 
treatment by stripping and absorption through active charcoal cartridges that is 
periodically changeable and rechargeable is possible. The system is able to ensure a 
residual PER content into the draining water not higher than 1 mg/l (emission in the water 
≤ 0.5 g/h PER).

For small e�uent streams with a wastewater �ow up to 0.5 m³/h, an advanced oxidation 
process (e.g. Fenton process) on site would also be an appropriate treatment.

The remaining sludge has a high water content and a high PER concentration which makes 
it very di�cult to manage the waste. Land�ll is almost no option because it creates soil or 
aquifer contaminations and PER is released to the atmosphere in land�ll gas.

A solution would be to redesign the distilling group (forced circulation type) and especially 
the sludge distiller (thin layer evaporator) so that the solvent residue is reduced to 1% and 
a thick, dry sludge is produced.

A thermal co-incineration is possible when the incineration plant contains �lters that can 
absorb the PER emissions and furan and dioxin emissions that appear in the thermal 
treatment.

(6) Origin of wastewater: Wool scouring

In the wool scouring process the wool �bres are washed in a series of bowls with detergent 
and a high organic e�uent stream is produced.

Evaporator:

Concentrate/sludge from the evaporator contains suint, a natural grease of sheep that 
dries on the wool, consisting of fatty matter and potassium salts, as well as dirt and other 
grease. The presence of suint alters the physical properties of the sludge. It can be liquid at 
high temperatures and solid at low temperature, which makes it di�cult to handle and 
dispose evaporator sludge. One option can be to transport the sludge in a heated tank to 
its �nal disposal location.

Coagulation/�occulation:

Sludge from coagulation/�occulation contains only dirt and grease because suint is highly 
water- soluble and is not �occulated. Depending on the water content the consistency 
varies from resembling moist earth to semi-liquid mud.

Composting and application to agricultural land:

For this disposal route a pre-treatment, such as composting or anaerobic digestion, is 
required.

For composting an optimized C:N ratio would be 25 – 30:1 so that wool scour sludge needs 
an addition of carbon-rich material e.g. green waste, sawdust, woodchip and straw with a 
grain size up to 50 mm to allow the ready ingress of air. Optimum moisture content of the 
material for composting is 50 – 60%.

The composting process happens in 2 stages:

earlier thermophilic (45 – 60°C) 
later mesophilic (20 – 45°C)

and is controlled by the aeration.

For industrial sludge enclosed or in-vessel composting systems are recommended. 

Advantages:

           better control of process
           higher temperature -> higher rate 
           control of odours, dust and leachate

The disadvantage is higher investment costs. Additionally the product must be allowed to 
mature for a number of weeks to make it more suitable compost.



page 39 of 116
Chapter 3: Sludge Management Options
3.5 Management Options for Category B and C Sludge from Industry

Sludge is taken from the activated sludge treatment and from the �otation. It gets 
dewatered in a thickener and decanter and is then thermally regenerated in a rotary kiln 
(kiln is about 450 °C) and the �ue-gas is submitted to post-combustion (about 850 °C).

(2)    Origin of wastewater: Recycling of residual dyestu� from padding liquors and 
printing paste residues

In the dyeing and printing process printing pastes and padding liquors (for dyeing) with a 
high organic content are used. The residues can be treated in anaerobic digesters 
preferably in co-fermentation together with the sludge from the biological treatment from 
municipal wastewater treatment plants.

In the process the Azo-groups are irreversibly destroyed but will still absorb light and a 
slight yellowish colour remains.

The water-soluble cleavage products (the ones with sulphonic groups) are present in the 
water phase and reach the activated sludge treatment both as over�ow from the 
anaerobic digester and as �ltrate from sludge dewatering.

The more-substituted naphthalene derivatives are hardly biodegradable and may still be 
present in the �nal e�uent. For this reason, the supernatant needs to be subsequently 
treated in an activated sludge system.

Separation of the residual padding liquors from other streams at source in order to keep 
them concentrated.

Dosage of reactive printing paste should not exceed 10 g/kg sludge (inhibition e�ects).

Padding liquors and printing pastes with heavy metal-containing dyestu�s should be 